
 

www.aquanes.eu 

 

 

 

 

 

 

 

 

 

 

 

Deliverable D3.1 

Combining constructed wetlands 
and engineered treatment for  
water reuse  



  



 

 

The AquaNES project has received funding from the European Union’s Horizon 2020 
research and innovation programme under grant agreement no. 689450 

COLOPHON 
 

Project 
Title: AquaNES 

Demonstrating synergies in combined natural and engineered 
processes for water treatment systems 

Call identifier:  
Topic:  
Funding scheme: 

H2020-WATER-2015-two-stage;  
WATER-1B-2015 Demonstration/pilot activities  
Innovation Action (IA) 

Start date: 
Duration: 

01.06.2016 
36 months 

 

Document information 
Deliverable no. : D3.1 

[...]
falls into a relatively higher, more restricted quality class than in the other regulations (see chapter 
3.1). This is why the limits for most parameters are being exceeded.  



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 38 

For case two “unrestricted irrigation” of tomatoes using any irrigation method, TSS is the parameter 
(as well as E.C.) which exceeds the limit in every single regulation. Furthermore, BOD5 and COD also 
exclude reuse for this purpose in all regulations except for Italy (and for Spain – both parameters not 
included in the Spanish regulation). 

Case three “urban irrigation” of a public park is not included in the EC-proposal. For Cyprus this 
purpose falls in a comparatively low, less restricted quality class, which is why the limits are mostly 
met except for the parameter E.C.. TSS is the parameter exceeding the relevant limit in all other reg-
ulations. BOD5 and COD also exceed the limits in the Greek and French regulation respectively. 

All in all, restricted irrigation in France, Greece and in regard to the EC proposal is the only applica-
ble reuse type for the WWTP effluent of Antiparos, mainly due to TSS and E.C. values. 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 39 

Compliance of Antiparos WWTP effluent quality to reuse regulations (Jan 2018 – Jan 2019) 

Table 18  Case 1 “Restricted irrigation”: Effluent concentrations and number of samples exceeding the limits. 

Compliance with national regulation of: class E. coli BOD5 COD TSS EC TN NH4 TP Cl.res. 
cfu/100mL mg/L mg/L mg/L µS/cm mg/L mg/L mg/L mg/L 

Cyprus 2 0 20 71 27 6,414       0 
# exceedings of limit  max. dev. 0 0 9 n.l. 2 n.l. 6 n.l. 1 1             0 0 

France B 0   69 27           
# exceedings of limit  max. dev. 0 0     0 0 8 0                     

Greece 3 0 19   27   16 n.l.    n.a. 
# exceedings of limit  max. dev. 0 n.l. 0 n.l.     0 n.l.     0 n.l.             

Italy 1 0 17 55 15 6,414 16 0.59 0.20 0 
# exceedings of limit  max. dev. 0 0 2 2 0 0 4 4 1 1 0 0 0 0 0 0 0 0 

Spain 2.2 0     27 6,414 n.a.   n.a.   
# exceedings of limit  max. dev. 0 0         0 0 1 n.l.                 

COM337 (2018) C 0 19   27           
# exceedings of limit  max. dev. 0 0 0 0     0 0                     

Total number of samples (effluent) 10 10 10 10 1 10 2 10 4 

Table 19  Case 2 “Unrestricted irrigation”: Effluent concentrations and number of samples exceeding the limits. 

Compliance with national regulation of: class E. coli* BOD5 COD TSS EC TN** NH4** TP Cl.res. 
cfu/100mL mg/L mg/L mg/L µS/cm mg/L mg/L mg/L mg/L 

Cyprus 1 0 20 71 27 6,414       0 
# exceedings of limit  max. dev. 0 0 9 n.l. 2 n.l. 6 n.l. 1 1             0 0 

France A 0   76 31           
# exceedings of limit  max. dev. 0 0     6 6 6 6                     

Greece 2 0 0 19   27   16 n.l.    0 
# exceedings of 80-perc. 95-perc. 0 0 9 --     6 --     0 --         0 -- 

Italy 1 0 17 55 15 6,414 16 0.59 0.20 0 
# exceedings of limit  max. dev. 0 0 2 2 0 0 4 4 1 1 0 0 0 0 0 0 0 0 

Spain 2.1 0     27 6,414 n.a.   n.a.   
# exceedings of limit  max. dev. 0 0         4 1 1 n.l.                 

COM337 (2018) A 0 21   27           
# exceedings of limit  max. dev. 0 0 9 2     6 4                     

Total number of samples (effluent) 10 10 10 10 1 10 2 10 4 
*GR: (E. coli) Two limits must be met by 80 & 95-percentile; there is no maximum deviation limit 
**GR: (TN & NH4) Limits for reuse in non-nitrate vulnerable zones 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 40 

Table 20  Case 3 “Urban irrigation”: Effluent concentrations and number of samples exceeding the limits. 

Compliance with national regulation of: class E. coli* BOD5 COD TSS EC TN NH4 TP Cl.res. 
cfu/100mL mg/L mg/L mg/L µS/cm mg/L mg/L mg/L mg/L 

Cyprus 3 0 20 71 27 6,414       0 
# exceedings of limit  max. dev. 0 0 0 n.l. 0 n.l. 0 n.l. 1 1             0 0 

France A 0   76 31           
# exceedings of limit  max. dev. 0 0     6 6 6 6                     

Greece 1 0 0 19   27   16 0.59   0 
# exceedings of 80-perc. 95-perc. 0 0 9 --     7 --     6 -- 0 --     0 -- 

Italy 1 0 17 55 15 6,414 16 0.59 0.20 0 
# exceedings of limit  max. dev. 0 0 2 2 0 0 4 4 1 1 0 0 0 0 0 0 0 0 

Spain 1.2 0     27 n.a. n.a.   n.a.   
# exceedings of limit  max. dev. 0 0         4 1                     

COM337 (2018) n.a.                   
Total number of samples (effluent) 10 10 10 10 1 10 2 10 4 

*GR: Limit for TC instead of E. coli for class 1 (Two limits must be met by 80 & 95-perc.); there is no maximum deviation limit 
**GR: Sprinkler irrigation is prohibited 
***SP: EC only applicable for "Agricultural uses"               
      
Legend:  

 The relevant percentile of samples meets the quality requirements for the defined reuse case 

 
The relevant percentile of samples does not meet the quality requirements for the defined reuse case 

 
No compliance only due to exceeding of the maximum deviation limit 

 
Footnote for all tables:  
1. Parameters are presented in the percentile which is decisive in the water quality class that is required for the defined reuse case.  

o n.l.: no limit is fixed for the regarded water quality class 
o n.a.: the parameter is not regulated for the regarded reuse case 
o "empty cell": the regarded parameter is not regulated in the regarded national regulation 

2. The number of samples exceeding the limit of the relevant class is presented in green; the number of samples exceeding the maximum deviation limit (max. dev.) is presented in red. The total number of 
samples is presented at the bottom of the table.  

3. Only parameters which have been monitored in the Antiparos WWTP are included in the table. Missing parameters for the full quality evaluation vary in number and kind, for each of the national regula-
tions. 

4. IT: Less strict limit for E. coli in case of treatment in CWs / stabilization ponds and less strict limit for TN & TP in case of irrigation use, are applicable for all three of the regarded reuse cases 
5. SP: NO3 has been monitored, it is however not a relevant parameter for the regarded reuse case 

 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 41 

3.3.2 Demo site Thirasia: Photocatalysis and ultrafiltration combined with CW 

Thirasia Island belongs to the volcanic island group of Santorini in the Cyclades complex of the 
Greek Aegean Sea (Figure 18). Thirasia occupies a land area of 9.3 km2 and has a permanent popula-
tion of 319 inhabitants (census 2011), which increases significantly during the summer period (about 
1,350 seasonal residents and tourists in 2013). Administratively, the island belongs to the Municipal-
ity of Thira. 

  

Figure 18  Location of Thirasia Island, Greece Figure 19  Location of Thirasia WWTP and 
served settlements (Source: 
Google Earth, 2016) 

The construction of the Thirasia WWTP (AquaNES demo site 10a) was completed in October 2016, 
aiming to serve the resident and seasonal population of the settlements of Manolas (capital of the 
island), Potamos and Agrilia for a 30 year time horizon (400 permanent residents, and 1,500 sea-
sonal residents and tourists; maximum daily capacity: 142 m³ in 2045). It is the first time that a 
WWTP involving solar heterogeneous photocatalysis is implemented in full-scale. The WWTP is un-
der the jurisdiction of the DEYAT, the municipal company for the provision of water supply and sew-
age treatment services for the communities of Thira and Thirasia.  

The operation of the plant started with an inflow rate of just 5 m³/day, as only a few houses were 
connected to the sewerage network at the beginning. Since summer 2017, about 60 households are 
connected to the plant, generating a wastewater inflow of 12 to 60 m³/d. The WWTP inflow over 
time is shown in Figure 20. Flow peaks can be observed during the summer (especially in 2018) due 
to the tourist influx to the island. 

 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 42 

 

Figure 20  Inflow rate of wastewater into the Thirasia WWTP since the beginning of its operation. 

The flow scheme of the Thirasia WWTP, including sampling points for the monitoring of the opera-
tion of the plant, is shown in Figure 21. The influent undergoes screening, grit removal and primary 
sedimentation - flocculation. The wastewater is then subjected to solar heterogeneous photocatalysis 
(two independent production lines each consisting of a reactor and a sedimentation tank; the second 
production line is used in cases of increased hydraulic loads, e.g. during summer months). After the 
photocatalysis process, wastewater is supplied to the CWs (two parallel rectangular sealed beds of 
horizontal subsurface flow, occupying an area of 208.2 m2 each). The CWs are followed by an equali-
zation basin (volume: 155 m3), used to minimize the variation of wastewater flow rate, due to non-
continuous operation of the tertiary treatment unit which comprises an ultrafiltration unit (UF). 
Finally, the treated water undergoes chlorination– dechlorination. The treated effluent is reused for 
pressurized irrigation of trees and ornamental plants inside the premises of the WWTP, as well as for 
aquifer recharge through subsurface disposal with underground perforated pipes. During very low 
flow conditions in winter ultrafiltration can be by-passed. 

Evaluation of the monitoring data was done for the period November 2017 - December 2018 (in No-
vember 2017 chlorination was started). The average concentrations of the analyzed parameters in the 
influent and effluent of the WWTP are presented in Table 21. The effluent of the Thirasia WWTP is 
usually discharged into a storage tank after ultrafiltration and chlorination stages (sampling point F 
in Figure 21) from where samples are taken. During times of very low inflow rates from February to 
March 2018 the ultrafiltration was bypassed and the samples were taken right after the CWs (sam-
pling point E in Figure 21). After the bypass, the water is still chlorinated. As sampling point E is 
before the chlorination step, no final effluent concentrations are available during this time. There-
fore, only the samples taken at sampling point F (after ultrafiltration and chlorination) were consid-
ered for evaluating the compliance of the effluent quality with water reuse regulations. 

 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 43 

 
Figure 21  Flow chart of the Thirasia WWTP including sampling points. 

Table 21  Mean and STDEV values of influent and effluent concentrations for all monitored parameters in 
the Thirasia WWTP. 

Parameters Units 
Influent 
(mean) STDEV 

Effluent 
(mean) STDEV 

 nEff. 

BOD5 mg/L 522 342 9.5 7.1  22 
COD mg/L 1,470 1,673 52 25  25 
TSS mg/L 653 1,045 7.9 4.0  25 
Turbidity NTU n.a. n.a. 1.9 1.1  13 
TN mg/L 159 72 50 19  24 
NO3-N mg/L 0.71 0.23 4.2 3.2  25 
NH4-N mg/L 91 30 34 22  24 
TP mg/L 15 4.6 5.7 1.9  22 
TC cfu/100mL 5.2E+07 9.7E+07 3.8E+03 4.0E+04  8 
E. coli cfu/100mL 2.3E+07 5.2E+07 3.1E+01 2.9E+01  8 
E.C. µS/cm 1,973 452 2,558 620  25 
pH - 7.5 

 
8.1 

 
 25 

nEff.: number of effluent samples (taken after ultrafiltration and disinfection) 

 

 

  



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 44 

Mean and STDEV values of the concentration of monitored parameters in the Thirasia WWTP 

 

 

 
Figure 22  Mean and STDEV values of the concentrations of monitored parameters in the Thirasia WWTP; 

Red dotted line: class 3 limit (Greek reuse regulation). n=4-7 for photocatalysis sedimentation, 
n=22-34 for all other sampling points. 

Concentrations for all monitored parameters throughout the treatment steps starting after the pre-
treatment stage are presented in Figure 22. Sample taken from the photocatalysis stage were mostly 
taken directly from the photocatalysis reactor, in which the catalyst is added and stirred into the wa-
ter. In order to obtain a concentration of the effluent of the entire photocatalysis stage (photocataly-
sis reactor and sedimentation) which is also the influent of the CWs, an additional sampling point 
(D, see Figure 21) was added after the photocatalysis sedimentation stage in October 2018. The 
number of samples taken at point D was therefore significantly smaller than the number of samples 
taken from all other sampling points (n=4-7, see text box in figures). The first sampling point from 
which turbidity was measured is inside the photocatalysis reactor. The concentrations of E. coli and 
TC after ultrafiltration and chlorination are high. It is recommended to review the sampling proce-

1E+00

1E+01

1E+02

1E+03

1E+04

1E+05

1E+06

1E+07

TC E.coli

[c
fu

/1
00

m
l]

0

50

100

150

200

250

300

350

400

BOD COD TSS Turbidity

[m
g/

l][
N

TU
]

n.a

0
10
20
30
40
50
60
70
80
90

100

TN NH4-N NO3-N TP

[m
g/

l]

After primary sedimentation Photocatalysis reactor After photocatalysis sedimentation
After wetland After UF & chlorination



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 45 

dure for microbiological samples to rule out that results for E. coli and TC are increased due to sam-
pling issues. 

During the monitoring period the efficiency of different dosages of the catalyst TiO2 added to the 
photocatalysis stage was compared. The standard dosage of 0.1 kg/m³ was increased by three and 
five times (0.3 and 0.5 kg/m³). As the catalyst is mixed into the water using turbulence caused by 
aeration, this enabled the additional evaluation of the efficiency of a simple aeration stage without 
adding any catalyst. The removal efficiency for the parameters TN, BOD5 and COD are presented in 
Figure 23. The data shows that a simple aeration without adding any catalyst achieved similar levels 
of removal for these parameters as the standard dosage of the catalyst. The increased dosage of TiO2 
did not lead to an improved removal rate. 

 
Figure 23  Removal of TN, BOD5 and COD in the photocatalysis stage under different dosages of TiO2 . 

Since the sampling point of the photocatalysis stage was located inside the reactor, the removal of 
substances in the subsequent sedimentation reactor is allocated to the CWs stage. This is creating an 
inaccuracy in the calculated and presented course of concentrations and removal efficiencies in those 
two stages. Results of samples taken at the additional sampling point added in October 2018 after 
the second sedimentation stage were used to quantify this inaccuracy. Data for this point is available 
only for the remaining two months of the project, which fell into the period of low flow conditions 
and while the five-time dose of the catalyst TiO2 was being tested. When comparing the measured 
data at this point to the corresponding data measured after the primary sedimentation and after the 
wetland stage, an indication of the true distribution of the removal efficiency in the photocatalysis 
stage and the CWs stage for low flow conditions can be determined, as shown in see Figure 24. As 
can be seen, the contribution of the CWs to the removal in both stages is much smaller for BOD5, 
COD and TSS, when the second sedimentation is attributed to the photocatalysis (sample “after pho-
tocatalysis sedimentation” = real effluent of photocatalysis stage) instead to the wetland (sample 
“photocatalysis reactor” = sampling point for which most data exists). 

 

0%
10%
20%
30%
40%
50%
60%
70%
80%

TN BOD5 COD

R
ed

uc
tio

n

Effect of TiO2 dose on removal efficiency

No TiO2 (Aeration)
(n=3)

Normal dose
(n=4-7)

Triple dose
(n=4)

Five times dose
(n=5)



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 46 

 
Figure 24  Removal efficiencies in photocatalysis and wetland stage determined with data from sampling 

point "photocatalysis reactor" (green) compared to data from sampling point "photocatalysis 
[...]
6.1 National and EU-level proposed water reuse criteria 

6.1.1 Cyprus (KDP 379/2015) 

KDP 379/2015: General terms for waste disposal from wastewater treatment plants in agglomerations with less than 2,000 p.e. 

Table 28  Cypriot water reuse classification and standards 

Class No.* 

E. coli BOD5 (1) COD TSS Fat & 
oil pH EC Chlo-

rides Boron Residual 
Chlorine 

[cfu/100 ml] [mg/L] [mg/L] [mg/L] [mg/L]   [µS/cm] [mg/L] [mg/L] [mg/L] 

1 
All crops (See also Note (a)); 
Green areas with unrestricted 
public access 

5 

10 70 10 

5 6.5-
8.5 2.500 300 1 2 

2 Vegetables consumed cooked 
(See also note (b)) 50 

3 
Products for human consump-
tion; Green areas with restrict-
ed public access 

200 25 125 35 4 Fodder crops 

5 Industrial crops 

Frequency of analysis 1/month 1/month (2) 1/month (2) 1/month  (2) 1/month 1/month 1/month 1/year 1/year 1/month 
* There is no numbering of classes in the Cypriot regulation. The presented numbering was added in this report for uniformity with other regulations. 
 

Notes: 

(a) Leafy vegetables, bulbs and tubers eaten raw and strawberries may not be irrigated. 
(b) Potatoes, beetroots. 
(1) BOD5 analysis should be carried out with a nitrification inhibitor. 
(2)  The maximum permissible number of samples deviating from the number of monthly samples taken during any year is 2 samples. The required compliance is there-

fore 10 out of 12 samples (83%). 
(3) For the other parameters a 100% compliance is required (Communication with Cypriot Department of Environment which is the competent authority for the relevant 

legislation) 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 69 

6.1.2 France (Journal Officiel de la Republique Francaise (JORF) 0153/2014) 

Table 29  French water reuse standards 

* The presented numbering of classes A – D  is the original numbering in the regulation. Class A contains the strictest limits, as does class 1 in 
other regulations. 
** Limits in compliance with the regulations of treated effluents from the plant outside the irrigation season (Arrêté du 
21 juillet 2015, Annex 3, Table 6) 

Table 30  French water quality classification 

Type of use 
Class 

A B C D 
Market gardening, fruit and vegetable crops not processed by suitable 
industrial heat treatment (except cressiculture (1)) + - - - 

Vegetable crops, fruit crops, vegetables transformed by a suitable 
industrial heat treatment + + - - 

Pasture (2) + +(3) - - 
Green areas open to the public (4) +(5) - - - 
Flowers sold cut + +(6) - - 
Nurseries and shrubs and other flower crops + + +(6) - 
Fresh fodder + +(3) - - 
Other cereals and fodder crops + + +(6) - 
Fruit arboriculture + +(7) +(8) - 
Short or very short rotation mulch with controlled public access + + +(6) +(6) 
Forest, short-rotation coppice with controlled public access - - - - 
Notes:                                                                                                                          + allowed, - prohibited 
(1) The reuse of treated wastewater is prohibited for cressiculture. 
(2) In the event of sprinkling, the animals must not be in the field at the time of the operation and the watering 

troughs, in case they are watered, must be rinsed before use. 
(3) Subject to compliance with a period of 10 days after irrigation in the absence of a slaughterhouse connected 

to the wastewater treatment plant and 21 days otherwise. 
(4) Green space includes: highways services area, cemeteries, golf courses, racetracks, parks, public gardens, 

common portions of subdivisions, roundabouts and other medians, squares, stadiums, etc. 
(5) Irrigation outside opening hours to the public, or closure to users during irrigation and two hours after irrigation 

in the case of closed green spaces; Irrigation during hours of lower attendance and no access to passers-by 
during irrigation and two hours after irrigation in the case of permanently open green spaces. 

(6) Only by localized irrigation as defined in Article 2 (JORF 2014). 
(7) Prohibited during the period from flowering to harvesting for unprocessed fruits, except in the case of drip 

irrigation. 
(8) Only by drop by drop. 

Class * 
E. coli TSS COD Entero-

cocci 

Bacterio-
phages RNA 

F- 

Anaerobic sulfo-
reducing bacteria 

spores 
[cfu/100ml] [mg/L] [mg/L] [logs] [logs] [logs] 

A ≤250 <15 <60 ≥4 ≥4 ≥4 
B ≤10,000 

35** 125** 
≥3 ≥3 ≥3 

C ≤100,000 ≥2 ≥2 ≥2 
D - ≥2 ≥2 ≥2 

 

Required 
compliance 100% of samples 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 70 

Table 31  French monitoring requirements 

Class 

Periodic monitoring Routine monitoring during each irrigation season 
All 6 parameters  

of Annex II E. coli, TSS, COD 

A 
every 2 years; 

 
Sewage sludge quality: 

min. 4/year* 

1/ week 
In case the irrigation 

season is shorter than 2 
month the minimum an-
nual number of samples 

to be taken is 2 

B 1/15 days 

C 
1/ month 

D 
*In case of non agricultural sewerage 

 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 71 

6.1.3 Greece (Common Ministerial Decision (JMD) 145116/2011) 

Table 32  Greek water reuse classification and standard 

Class No.* 
E. coli BOD5 TSS Turbidity Required treat-

ment cfu/100 ml mg/L mg/L NTU 

1 

a. Urban uses: Irrigation of large areas (e.g. cemeteries, golf courses, 
public parks, freeway embankments), use of reclaimed water for recrea-
tional facilities, fire protection, soil compaction, street cleaning and deco-
rative fountains. Sprinkler irrigation is not allowed. 

b. Aquifer recharge by wells: not allowed for potable use; only for cases 
where Article 7 of Decree 51/2007 “Water systems used for drinking wa-
ter abstraction” does not apply  

c. Peri-urban green area: including groves and forests (f) 

TC  
≤2 & ≤20 ≤10 ≤2 ≤2  

Secondary biologi-
cal treatment & Ad-
vanced treatment & 

Disinfection  
(a & b & c) 

2 
d. Unrestricted irrigation: All crops including all irrigation methods. 
e. Industrial use (except for once-through cooling water): reticulated 

cooling water, boiler water, water for industrial processes, etc. (e) 
≤5 & ≤50 ≤10 ≤10 ≤2  

Secondary boil. tr. & 
Tertiary treatment & 

Disinfection  
(a & b & c)  

3 

f. Restricted irrigation: Areas where public access is not expected, fod-
der and industrial crops, pastures, trees (except for fruit trees), provided 
that fruits are not in contact with the soil, seed crops and crops whose 
products are processed before consumption. 
Sprinkler irrigation is not allowed. 

g. Industrial use: Once-through cooling water 
h. Groundwater recharge: Recharge of aquifers by filtration through a soil 

layer of sufficient thickness and suitability only for cases where Article 7 
of Decree 51/2007 “Water systems used for drinking water abstraction” 
does not apply  (d) 

≤200 

≤25 ≤35 

- 
Secondary biologi-
cal treatment & Dis-

infection  
(a & b & c)  (Limits according to JMD 

5673/400/1997 ≡ 
UWWTD (1991) Annex 1, 

Tab. 1) 

 

Required samples compliance with defined limit value 

Class 1 & 2 80 & 95% 80% median 

 
Class 3 median 

75%-93% 

(depends on no. of samples 
acc. to JMD 5673/400/1997  

≡ UWWTD(1991) Ann.1, 
Tab.3) 

- 

* There is no numbering of classes in the Greek regulation. The presented numbering was added in this report for uniformity with other regulations, matching their order of clas-
ses (starting from the class with the strictest to the one with the least strict limits). Class 1 corresponds to table 3, Class 2 to table 2 and Class 3 to table 1 in annex 1, JMD 
(2011) No. 145116. 
 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 72 

Notes: 
(a) Class 1: TN: < 15 mg/L & NH4: < 2mg/L (with nitri- & denitrification for nitrogen removal) 

Class 2: TN: < 45 mg/L (TN: < 15 mg/L & NH4: < 2mg/L in case of irrigation in areas designated as vulnerable to nitrate pollution; with nitri- & denitrification for nitrogen re-
moval) 
Class 3: TN: < 45 mg/L (TN: <15 mg/L in case of long storage of wastewater in reservoirs, irrigation of nitrate vulnerable zones or enrichment of the underground aquifer) 
For the required compliance with the limit values for the parameters TN and NH4 the annual average will be regarded. This is based on the monitoring requirements for 
these parameters, which are to be found in the Greek adaptation of the Urban Wastewater Directive (UWWTD). According to the UWWTD the annual average should be 
regarded for parameters in this category. 

(b) Class 1: Appropriate membrane system (at least Ultrafiltration recommended) or equivalent treatment system which achieves the limits for BOD5, TSS and turbidity. In 
case of the use of membrane bioreactors it is possible to merge the secondary and advanced processing. 
Class 2: Appropriate system to achieve the limits for BOD5, SS and the turbidity. Indicatively, at least a suitable flocculent (e.g., aluminum sulphate) is added at a dose 
greater than 10 mg/L and directly refined in a sand filter with the following characteristics: depth (L) ≥ 1,40 m, active grain diameter (De) ≈ 1 mm, grain uniformity factor 
sand (u) 1,45-1,60 and surface load ≤ 8 m³/m²/hr for normal operating conditions. 
Class 3: WWTP serving < 2,000 p.e. and private systems don´t have to comply with BOD5 & TSS limits (provided that there is no contact of the public/ farmers with treated 
wastewater). In the case of community systems the limit value for E. coli is 1000 EC/100ml (median). 

(c) Chlorination, ozonation, ultraviolet (UV) or other methods for the destruction of pathogens which ensure the required limit concentration of E. coli in the effluent.  
Class 1 & 2: Chlorination: a residual-chlorine ≥ 2 mg/L, plunger flow (flow-through / width ratio greater than or equal to 40) and minimum contact time 60 min, while the 
need for dechlorination prior to reuse will be considered as appropriate. For UV disinfection, a minimum dose of 60 mW sec/cm² at the end of life of the lamps & the design 
of the UV system will not obtain a permeability value > 70%. 
Class 3: Chlorination: residual chlorine should be obtained over a contact time (C · t) greater than or equal to from 30 mg · min/l, piston flow (flow / width ratio greater than 
or equal to 40) and minimum time 30 min; UV disinfection: a minimum dose of 70 mW sec/cm² at the end of life of the lamps & the design of the UV system will not obtain a 
permeability value > 50%.  

(d) Class 3: The suitability of the soil to restrain organics should be documented in a detailed study. 
(e) Class 2: Industrial process water will be treated by the industry concerned with additional advanced treatment systems for removing ions and other solvents compounds 

and/ or elements. 
(f) Class 1: In the case of forests, the application of the requirements from class 2 or 3 may be applied on a case-by-case basis. 
  

Table 33  Greek monitoring requirements 

Class no. Sampling frequency 

1 
BOD5, TSS, N, P: according to CMD 5673/400/97 
Turbidity & permeability: 4/week for WWTPs >50,000 p.e. and 2/week otherwise. 
Cl2: continuously (if chlorination is applied) 

2 
BOD5, TSS, N, P: according to CMD 5673/400/97 
Turbidity and EC: 4/week for WWTPs >50,000 p.e. and 2/week otherwise. 
Cl2: continuous 

3 
BOD5, TSS, N, P: according to CMD 5673/400/97 (GJ 192/B/14.3.97). 
EC: 1/week. 
Cl2: continuous (if chlorination is applied) 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 73 

6.1.4 Italy (Ministry Decree (DM) 185/2003) 

Table 34  Italian water quality classification 

Class 
No.* Reuse category 

1 

(a) Irrigation of food and non-food crops, green areas, parks, and sport fields. 

Same stand-
ards for all 

categories of 
reuse      

(b) Urban non-potable uses such as street washing, heating or cooling sys-
tems, dual networks, and toilet flushing. 

(c) Industrial uses such as processing, washing and thermal cycling as well as 
firefighting; but it does not allow uses which may involve contact between 
the recycled water and food/ pharmaceutical products/ cosmetics 

* There is no definition of quality classes in the Italian regulation. There are three categories of reuse, for all of which 
the same quality requirements apply. The presented numbering was added in this report for uniformity with other 
regulations. 

Table 35  Italian water reuse standards 

Parameters Unit Limit 
value Notes 

E. coli  cfu/100ml 

10 (in 80% of the samples) 

100 (max. value allowed) 

Constructed wetlands/ stabilization ponds: 
50 (in 80% of the sample) 

200 (max. value allowed) 

Salmonella 
 

absent (in 100% of the samples (f)) 

pH 
 

6.0 - 9.5 a; b; c 

SAR 
 

10 a; b 

Coarse Solids 
 

absent a; b 

Total suspended solids TSS mg/l 10 a; b 

BOD5 mgO2/l 20 a; b 

COD mgO2/l 100 a; b 

Total Phosphorus TP mg/l 2 10 (Limit for irrigation use (d)); a; b 

Total Nitrogen TN mg/l 15 35 (Limit for irrigation use (d)); a; b 

Ammonium NH4 mg/l 2 a; b; c 

Electrical conductivity µS/cm 3000 (max. value allowed: 4,000 µS/cm (e)); a;c 

Active chlorine mg/l 0.2 a; b 

Aluminum Al mg/l 1 a; b; c 

Arsenic As mg/l 0.02 a; b 

Barium Ba  mg/l 10 a; b 

Beryllium Be  mg/l 0.1 a; b 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 74 

Parameters Unit Limit 
value Notes 

Boron Bo  mg/l 1 a; b 

Cadmium Cd   mg/l 0.005 a; b 

Cobalt Co mg/l 0.05 a; b 

Total Chromium Cr mg/l 0.1 a; b 

Chromium VI Cr6+  mg/l 0.005 a; b 

Iron Fe  mg/l 2 a; b; c 

Manganese Mn mg/l 0.2 a; b; c 

Mercury Hg  mg/l 0.001 a; b 

Nickel Ni  mg/l 0.2 a; b 

Lead Pb  mg/l 0.1 a; b 

Copper Cu  mg/l 1 a; b 

Selenium Se  mg/l 0.01 a; b 

Tin Sn  mg/l 3 a; b 

Thallium (Tl)  mg/l 0.001 a; b 

Vanadium V  mg/l 0.1 a; b 

Zink Zn  mg/l 0.5 a; b 

Total Cyanides Cn  mg/l 0.05 a; b 

Hydrogen sulfide H2S mg/l 0.5 a; b 

Sulfite SO3 mg/l 0.5 a; b 

Sufates SO4  mg/l 500 a; b; c 

Chloride ion Cl-  mg/l 250 a; b; c 

Fluoride F  mg/l 1.5 a; b 

Animal/vegetal oils & fats  mg/l 10 a; b 

Mineral oils  mg/l 0.05 a; b 

Total Phenols  mg/l 0.1 a; b 

Pentachlorophenol  mg/l 0.003 a; b 

Total Aldehydes  mg/l 0.5 a; b 

Tetra/trichloro-ethylene  mg/l 0.01 Sum of specific parameters; a; b 

Total chlorinated solvents  mg/l 0.04 a; b 

Trihalomethanes (THM)  mg/l 0.03 a; b 

Total aromatic solvents mg/l 0.01 a; b 

Benzene mg/l 0.001 a; b 

Benzo(a)pyrene  mg/l 0.00001 a; b 

Total org. nitr. Solvents mg/l 0.01 a; b 

Total surfactants  mg/l 0.5 a; b 

Chlorinated pesticides  mg/l 0.0001 0.03 μg/L for Aldrin, Dieldrin, and 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 75 

Parameters Unit Limit 
value Notes 

Heptachlor; a; b 

Organophosphorous pesticides mg/l 0.0001 For any single substance; a; b 

Other pesticides  mg/l 0.05 Total; a; b 
Notes: 
a: All chemical/physical parameters: The annual average of samples must comply with the defined limit values (DM 
(2003) no. 185, Article 15(5)) 
b: All chemical/physical parameters (except EC): No sample may exceed 100% of the limit value (Article 15(5)) 
c: Different limits can be fixed by provision of Italian Regions, under the supervision of Italian Ministry of 
Environment. They may not exceed the limits for discharge into surface waters referred to in legislative decree no. 
152 from 1999, annex 5, table 3. (Article 15(3)) 
d: Less strict limit for irrigation use; according to DM (2003) no. 185, Article 15(4) 
e: According to DM (2003) no. 185, Article 15(3) 
f: According to DM (2003) no. 185, Article 15(7) 



 

D3.1: Combining constructed wetlands and engineered treatment for water reuse 76 

6.1.5 Spain (Royal Decree 1620/2007)  

Table 36  Spanish water reuse classification and standards 

Class No. 
I.N. (1) E. coli TSS Turbidity 

Other criteria egg/10 L cfu/100 mL mg/L NTU 
Urban uses 
1.1 

(2; 3) 
a) Irrigation of private gardens 1 0 10 2 

Other Contaminants **; Legionella 
spp.* 

b) Supply to sanitary appliances  

1.2 